
G641 
 

GIZMOTCHY®  SIX METER 4 ELEMENT 
 

PARTS LIST 
 
Part   Qty OD Size         Length            Description           Checklist 
T254     1       1¼”     .050          54”   Aluminum tubing   ____ 
T255     1       1 ¼”    .050         54”             Aluminum tubing w/splice                 ____          
T205        12      ½”  .050         28 3/4"      Aluminum tubing slotted both ends   ____     
T207     12      3/8”    .062         36”  Aluminum tubing                      ____        
 
 

HARDWARE BAG #1 
GR1     3                                           1 Hole Ring                                         ____ 
GR3     1     3 Hole Ring                                         ____ 
C02     24      ½”   Clamp                                                 ____ 
S101     4      ¼”   ¼-20 x 5/8” Thumbscrew                   ____ 
S102        26                    #4                            #4 x 3/8” Sheet metal screws             ____ 
PL1          4                                                  Plastic cap                                ____  
 

HARDWARE BAG #2 
U04      4       5/16”             U bolts                                                ____ 
N03      8       5/16”  Locknuts    ____ 
P10      1     Mounting bracket                                ____ 
 

HARDWARE BAG #3 
N101       8       #10              Star washer                                     ____ 
S104         2                  #10            ¾”        Hex head bolt                                      ____ 
N103         5                     #10   Hex nut                                                ____ 
S105         6       #10            ½” Pan head screws   ____ 
S103          8                     #6              ½”        Sheet metal screw                               ____ 
H-1       2     Gamma Plates                                     ____ 
F-1            2                Gamma connecting bracket                ____ 
 
GGA6       2                                                    Gamma assembly’s                            ____ 
G-1 (6)      1                      3/8”              6”      Gamma tube                                       ____ 
D-1 (6)       1                      3/8”              7”      Gamma tube                                       ____        
C03       2                       ¾”    Clamp                                                 ____ 
C02       2         1/2”                        Clamp                ____ 
PL101        1                                      Plastic cap                                           ____ 
      Warranty Sheet                         ____ 
      Six Meter 4 Element Instructions       ____ 
      
Revised:   12/2010 


